Summary of recommendations for 5HT3 antagonist use in highly to moderately emetic chemotherapy and radiation therapy:

	Guideline
	Acute emesis
	Delayed emesis
	Radiation therapy

	NCCN

2003
	Dexamethasone plus ondansetron 16-24mg PO qd prechemotherapy
	High to mod emetogenic: Ondansetron 8mg PO bid x3 days after last day of chemotherapy

(may use ondansetron 8mg PO qd for breakthrough n/v due to low emetogenic regimens not controlled by other agents)
	Upper abdomen, total body:  start pretreatment with ondansetron 8mg PO bid-tid for each day of RT.

Other sites: if n/v occurs, start pretreatment with ondansetron 8mg PO bid-tid for each day of RT.

	ASCO

1999
	Dexamethasone plus ondansetron 12-24mg PO qd prechemotherapy*
	Dexamethasone plus metoclopramide OR ondansetron 8mg bid-tid for 2-3 days.


	Total body: ondansetron 8mg bid-tid, before each fraction;

Hemibody, upper abdomen, abdominal-pelvic, mantle, cranium (radiosurgery), craniospinal: ondansetron 8mg bid-tid or metoclopramide before each fraction

	VHA PBM

2000
	16mg PO (24mg for some level 5 regimens) or 8mg IV plus dexamethasone
	For cisplatin and high dose cyclophosphamide:  dexamethasone 4-8mg PO BID on days 2-3 plus prochlorperazine 10mg PO q6h x3d.  Ondansetron 8mg PO bid may be substituted for prochlorperazine resistant or intolerant patients.
	Total or hemi-body irradiation, single-exposure high-dose irradiation to the upper abdomen:  Ondansetron 16mg PO one 1hr prior to therapy every day of therapy

	UCSF

1999
	16mg PO qd plus dexamethasone
	Use RTC prochlorperazine 10 mg IV q6h or droperidol 0.625 mg IV q6-8h or dexamethasone 4-8 mg PO/IV BID (for maximum of 4 days).  May also consider dronabinol 2.5-5 mg PO q8 h or if motion-related, add scopolamine patch apply 1.5 mg patch to hairless area behind the ear q72h or meclizine 12.5 –25 mg PO q6h.  If two of the above agents fail, may use ondansetron 8 mg ODT PO bid (or ondansetron 8 mg IV bid) plus dexamethasone (if no contraindication) 8 mg PO/IV bid for 48 hours RTC then PRN.
	


* Large randomized studies indicated the equivalence of single-dose schedules compared to multiple-dose regimens of the same agents.

NCCN Guidelines (http://www.nccn.org/physician_gls/f_guidelines.html): dated 9/11/03

VHA PBM Recommendations (http://vaww.pbm.med.va.gov/criteria/antiemeticdosing.pdf):

ASCO Guidelines (http://www.asco.org/ac/1,1003,_12-002032-00_18-0010772-00_19-0010774-00_20-001,00.asp)

Points to consider

· Antiemetic therapy should be dispensed in quantity sufficient per cycle of chemotherapy.  Therefore, quantity limits should be per fill rather than per month.

· On chemotherapy days, ondansetron should be administered in clinic pre-chemotherapy.  Therefore, only the 3-day post chemotherapy regimen should be dispensed for home use.

· If a patient were receiving RT Monday through Friday, 10-15 tablets per week would be required, until completion of RT.  
Proposal

1) Set quantity limit for ondansetron 8mg at a maximum of 9 tablets per fill post-chemotherapy and 30 tablets per fill for RT.

2) Higher quantities require review

____________________________________________________________________________________________________________________

FYI on radiation therapy duration:

Per the NCCN guidelines for RT for brain tumor:
Field to include tumor volume and margins

Dose to brain tumor: 1.8-2.0 Gy/day to a total dose

of 50-60 Gy

Hypofractionation in patients with poor

performance status

Prophylactic dose to spine (if indicated): 24-36 Gy

Dose for metastases: 30-40 Gy
